free templates joomla

Super Team

481-X Forged Blocks

 

 481-X III Block Lifter Valley nbr 500

  481-X Block Flyer

481-X Forged Blocks are the "Anti-Hemi" from AJPE ! The AJPE 481-X engine has scored many victories with blown alcohol + nitro drag racers across many classes of drag racing, while providing a superior alternative to "cookie-cutter" hemi engines! 481-X forged blocks are produced by skilled technicians right here in the USA.

 

 

481-X Stg III Billet Blocks, 10.400” Tall Deck Height, 4.500” Bore

11B-003-450-65-937-K

481- X III Block: 10.400" Std Deck, 4.500" Bore. Stg I-III Cyl hds, 65mm Cam, .937" K-W Lifter Bushings. Includes H.S. kit. (Does not include Oil Pump Adapter)(each)

11B-003-4500-STD

481- X III Block: 10.400" Std Deck, 4.500" Bore. Stg I-III Cyl hds, 2.125" Cam, .904" Lifters. Includes Head Stud kit. (Does not include Oil Pump Adapter)(each)

 

 

481-X Stg III Billet Blocks, 10.400” Tall Deck Height, 4.562” Bore

11B-003-456-65-937-K

481- X III Block: 10.400" Std Deck, 4.562" Bore. Stg I-III Cyl hds. 65mm Cam, .937" K-W Lifter Bushings. Includes H.S. kit. (Does not include Oil Pump Adapter)(each)

11B-003-4562-65-904

481- X III Block: 10.400" Std Deck, 4.562" Bore. Stg I-III Cyl hds. 65mm Cam, .904" Std Lifter Bushings. Includes H.S. kit. (Does not include Oil Pump Adapter)(each)

 

 

481-X Stg III Billet Blocks, 10.00” Short Deck Height, 4.500” Bore

11B-0031-450-65-904

481- X III Block: 10.00" Short Deck, 4.500" Bore. Stg I-III Cyl hds. 65mm Cam, .904" Std Lifter Bushings. Includes H.S. kit. (Does not include Oil Pump Adapter)(each)

11B-0031-450-65-904P

481- X III Block: 10.00" Short Deck, 4.500" Bore. Stg I-III Cyl hds. 65mm Cam, .904" Lifters (no bushings). Includes H.S. kit. (Does not include Oil Pump Adapter)(each)

 

 

 

481-X Sleeves, 10.400” Tall Deck Height

11B-024-000-H

481-X Sleeve: 4.440" I.D. x 4.650 O.D. x 6.500" long w/ .2535" flange. Finish honed bore. 10.400" Deck ht, Std O.D. Darton Sleeve. (each)

11B-024-000-R

481-X Sleeve: 4.427" I.D. x 4.650 O.D. x 6.500" long w/ .2535" flange. Rough ID / Not honed. 10.400" Deck ht, Std O.D. Darton Sleeve.(each)

11B-027-000-H

481-X Sleeve: 4.500" I.D. x 4.650 O.D. x 6.500" long w/ .2535" flange. Finish honed bore. 10.400" Deck ht, Std OD. Darton Sleeve.(each)

11B-027-000-H-C

481-X Sleeve: 4.500" I.D. x 4.650 O.D. x 6.500" long w/ .2535" flange. Finish honed bore. 10.400" Deck ht, Std O.D. Clearanced for 4.500" Stroke. (each)

11B-027-000-R

481-X Sleeve: 4.490" I.D. x 4.650 O.D. x 6.500" long w/ .2535" flange. Rough ID / Not honed. 10.400" Deck ht, Std O.D. Darton Sleeve. (each)

11B-027-000-R-C

481-X Sleeve: 4.490" I.D. x 4.650 O.D. x 6.500" long w/ .2535" flange. Rough ID / Not honed. 10.400" Deck ht, Std O.D. Clearanced for 4.500" Stroke. (each)

11B-027-020-R

481-X Sleeve: 4.490" I.D. x 4.670 O.D. x 6.500" long w/ .2535" flange. Rough ID / Not honed. 10.400" Deck ht, +.020" OS O.D. Darton Sleeve. (each)

11B-027-030-R

481-X Sleeve: 4.490" I.D. x 4.680 O.D. x 6.500" long w/ .2535" flange. Rough ID / Not honed. 10.400" Deck ht, +.030" O.S. O.D. Darton Sleeve. (each)

11B-027-060-H

481-X Sleeve: 4.500" I.D. x 4.710 O.D. x 6.500" long w/ .2535" flange. Finish honed bore. 10.400" Deck ht, +.060" O.S. O.D. Darton Sleeve. (each)

11B-027-060-R

481-X Sleeve: 4.490" I.D. x 4.710 O.D. x 6.500" long w/ .2535" flange. Rough ID / Not honed. 10.400" Deck ht, +.060" O.S. O.D.. Darton Sleeve. (each)

11B-028-000-H

481-X Sleeve: 4.562" I.D. x 4.710 O.D. x 6.500" OAL, with 1.00" Tall Flange. Finish honed bore @ 4.562", 10.400" Deck ht, Large O.D.. Darton Sleeve. (each)

11B-028-000-H-C

481-X Sleeve: 4.562" I.D. x 4.710 O.D. x 6.500" OAL, with 1.00" Tall Flange. Finish honed bore @ 4.562", 10.400" Deck ht, Large O.D. Clearanced for 4.500" Stroke. (each)

11B-028-000-R

481-X Sleeve: 4.550" I.D. x 4.710 O.D. x 6.500" OAL with 1.00" Tall Flange. 4.550" Rough ID / Not honed. 10.400" Deck ht, Large O.D. Darton Sleeve. (each)

11B-028-000-R-C

481-X Sleeve: 4.550 I.D. x 4.710 O.D. x 6.500" OAL with 1.00" Tall Flange. 4.550" Rough ID / Not honed. 10.400" Deck ht, Large O.D. Clearanced for 4.500" Stroke (each)

 

 

481-X Sleeves, 10.00” Short Deck Height

11B-010-000-H

481-X Sleeve: 4.440" I.D. x 4.650 O.D. x 6.100" long w/ .2535" flange. Finish honed bore. 10.00" Deck ht, Std O.D. Darton Sleeve. (each)

11B-010-000-R

481-X Sleeve: 4.427" I.D. x 4.650 O.D. x 6.100" long w/ .2535" flange. Rough ID / Not honed. 10.00" Deck ht, Std O.D. Darton Sleeve. (each)

11B-010-010-R

481-X Sleeve: 4.427" I.D. x 4.660 O.D. x 6.100" long w/ .2535" flange. Rough ID / Not honed. 10.00" Deck ht, +.010" O.S. O.D. Darton Sleeve. (each)

11B-010-030-H

481-X Sleeve: 4.440" I.D. x 4.680 O.D. x 6.100" long w/ .2535" flange. Finish honed bore. 10.00" Deck ht, +.030" O.S. O.D. Darton Sleeve. (each)

11B-010-030-R

481-X Sleeve: 4.427" I.D. x 4.680 O.D. x 6.100" long w/ .2535" flange. Rough ID / Not honed. 10.00" Deck ht, +.030" O.S. O.D. Darton Sleeve. (each)

11B-011-000-H

481-X Sleeve: 4.500" I.D. x 4.650 O.D. x 6.100" long w/ .2535" flange. Finish honed bore. 10.00" Deck ht, Std O.D. Darton Sleeve. (each)

11B-011-000-R

481-X Sleeve: 4.490" I.D. x 4.650 O.D. x 6.100" long w/ .2535" flange. Rough ID / Not honed. 10.00" Deck ht, Std O.D. Darton Sleeve. (each)

11B-012-000-H

481-X Sleeve: 4.562" I.D. x 4.710 O.D. x 6.100" long w/ .2535" flange. Finish honed bore. 10.00" Deck ht, Std O.D. Darton Sleeve. (each)

11B-012-000-R

481-X Sleeve: 4.550" I.D. x 4.710 O.D. x 6.100" long w/ .2535" flange. Rough ID / Not honed. 10.00" Deck ht, Std O.D. Darton Sleeve. (each)

 

 

 

481-X Head Stud Kits

11B-005

481-X Stg I, II + III Head Stud Kit, for 10.400" & 10.00" deck height Billet blocks, Std 4340 steel material. Includes: 36ea studs & nuts. (kit)

11B-005-H11

481-X Stg I, II + III Head Stud Kit, for 10.400" & 10.00" deck height Billet blocks, H-11 Tool Steel material. Includes: 36ea studs & nuts. (kit)

 

 

481-X Head Studs & Nuts, Etc.

11Z-1013

7/16 x 3/8 x 8.800" OAL Head Stud, for all 481-X blocks, requires 8 per block. Std 4340 Steel material (each)

11Z-1035-SF

1/2 x 1/2 x 7.120" oal Head Stud, for all 481-X Blocks, Std 4340 Steel material. Requires 8 per set (each)

11Z-1039-SF

1/2 x 1/2 x 10.120" oal Head Stud, for all 481-X Blocks, Std 4340 Steel material. Requires 10 per set. (each)

11Z-1040-SF

1/2 x 1/2 x 11.500" oal Head Stud, for all 481- X Blocks, Std 4340 Steel material. Requires 10 per set (each)

11Z-1013-H11

7/16 x 3/8 x 8.800" oal Head Stud, for all 481-X blocks, requires 8 per block. H-11 Tool Steel material (each)

11Z-1035-H11

1/2 x 1/2 x 7.120" oal Head Stud, for all 481-X Blocks, H-11 Tool Steel material. Requires 8 per set. (each)

11Z-1039-H11

1/2 x 1/2 x 10.120" oal Head Stud, for all 481-X blocks, H-11 Tool Steel material. Requires 10 per set. (each)

11Z-1040-H11

1/2 x 1/2 x 11.500" oal Head Stud, for all 481- X Blocks, H-11 Tool Steel material. Requires 10 per set (each)

11Z-2005

3/8" 12 point Nut (each)

11Z-2008-ARP

1/2-20 12pt x 9/16" Wrench area Nut, ARP (each)

 

 

 

481-X Cam Bearings, Std 2.125” Journals

11Z-4016-D

F30-1H Cam Bearing, TFX 2002, Positions #1-4. Std O.D: 2.250". Drilled with single .187" hole. No ID groove, Not for TFX 92 / 96 / 2000 Blocks! (each)

11Z-4016-010

F-30-1R-1 Cam bearing, Oversize +.010" O.D. = 2.260",   for #1-4 positions TFX 2002 & 481-X. (each)

11Z-4016-015

F-15-4 Cam bearing, Oversize +.015" O.D. = 2.265",   for #1-4 positions TFX 2002 & 481-X. (each)

11Z-4016-020

F-30-1R2 Cam bearing, Oversize +.020" O.D. = 2.270", for #1-4 positions TFX 2002 & 481-X. (each)

11Z-4016-030

F-15-3 Cam bearing, Oversize +.030" O.D. = 2.280", for #1-4 positions TFX 2002 & 481-X. (each)

11Z-4016-040

Modified F-33-1 Cam bearing, Oversize +.040" O.D. = 2.290", for #1-4 positions TFX 2002 & 481-X. (each)

11Z-4016-045

F-24-2 Cam bearing, Oversize +.045" O.D. = 2.295", for #1-4 positions TFX 2002 & 481-X. (each)

11Z-4016-050

Modified F-33-1 Cam bearing, Oversize +.050" O.D. = 2.300", for #1-4 positions TFX 2002 & 481-X. (each)

11Z-4016-060

F-33-1 Cam bearing, Oversize +.060" O.D.= 2.310", for #1-4 positions TFX 2002 & 481-X. (each)

11Z-4005

481-X Rear #5 Cam Bearing, Double row ball brg. "Standard" cam only. 25mm x 62mm x 25.4mm (.985" ID x 2.443" OD x 1.001" wide) (each)

 

 

481-X Cam Bearings, Optional 65mm Journals

11Z-4018-65MM-580

Cam Bearing: 65mm Babbit Brg, Narrowed. Optional 481-X 65mm Cam Brg Conversion: 2.678:" O.D. x .580" wide, w/ 1ea .125" Oil Hole. (each)

11Z-4018-65MM-045-OS

Oversize 65mm Babbit Cam Bearing: 2.725:" O.D. x .500" wide Babbit brg, w/ 1ea .280" Oil Hole. (each)

11Z-4018-65MM-081-OS

Oversize 65mm Babbit Cam Bearing: 2.761:" O.D. x .560" wide Babbit brg, No Oil Hole. (each)

11Z-4005-65

481-X Rear #5 Cam Bearing, Double row ball brg. "65mm Conversion" cam only. 35mm x 72mm x 27mm. (1.379" I.D. x 2.837" O.D. x 1.064" wide)(each)

 

 

Main Caps nbr   300 x 163 

481-X Main Caps

11Z-7150-481X

#1 Main Cap for 481- X only. 5.300" OAL x 4.100" Stud C/L. (each)

11Z-7151-481X

#2, 3 & 4 Main Cap 481- X only. 7.00" OAL x 4.100" Stud C/L. (each)

11Z-7154-481X-T

#5 Main Cap 481- X Only. 5.300" OAL x 4.100" Stud C/L.   (each)

 

 

Saddles 1 nbr  300 x 140 

481-X Main Saddles

11B-810-100-320-410

Saddle: 481-X #1-4 Positions, .100" thick Ears, 3.200" O.D, 4.100" Stud C/L (each)

11B-810-150-325-410

Saddle: 481-X #1-4 Positions, .150" thick Ears, 3.250" O.D, 4.100" Stud C/L (each)

11B-810-200-335-410

Saddle: 481-X #1-4 Positions, .200" thick Ears, 3.350" O.D, 4.100" Stud C/L (each)

11B-810-250-335-410

Saddle: 481-X #1-4 Positions, .250" thick Ears, 3.350" O.D, 4.100" Stud C/L (each)

11B-810-400-335-410

Saddle: 481-X #1-4 Positions, .400" thick Ears, 3.350" O.D, 4.100" Stud C/L (each)

11B-850-150-325-410

Saddle: 481-X #5 Position, Tanged for #5 thrust bearing. Std Mains, .150" thick Ears, 3.250" O.D, 4.100" Stud C/L, 5.250" oal x 1.600" wide. (each)

11B-850-200-330-410

Saddle: 481-X #5 Position, Tanged for #5 thrust bearing. Std Mains, .200" thick Ears, 3.300" O.D, 4.100" Stud C/L, 5.250" oal x 1.600" wide. (each)

11B-850-250-335-410

Saddle: 481-X #5 Position, Tanged for #5 thrust bearing. Std Mains, .250" thick Ears, 3.350" O.D, 4.100" Stud C/L, 5.250" oal, 1.600" wide. (each)

 

 

 

481-X Block Hardware Kits, Stage I & II Blocks

11B-1000

481-X Oil Pan Stud & Nut Kit. Includes 20ea 11Z-1006 1.625" oal studs & 11Z- 2011 5/16" nuts. (kit)

11B-1001

481-X Gear Drive Fastener Kit. (Note: does not include any fasteners for crank support)(kit)

11B-1002

481-X Block Dowel Pin Kit. Includes: Cylinder head, Gear Drive & Bell housing dowels. (kit)

11B-1002-L

481-X Block Dowel Pin Kit. Includes: Cyl Head, Gear Drive & 2.5" oal Long Bell Housing dowels. (kit)

11B-1003

481-X Block Oil Galley Plug Kit. Includes all A-N + NPT / Level Seal plugs for one block. (Billet blocks only)(kit)

 

 

481-X Block Hardware Kits, Stage III Blocks

11B-1000

481-X Oil Pan Stud & Nut Kit. Includes 20ea 11Z-1006 1.625" oal studs & 11Z- 2011 5/16" nuts. (kit)

11B-1001

481-X Gear Drive Fastener Kit. (Note: does not include any fasteners for crank support)(kit)

11B-1002

481-X Block Dowel Pin Kit. Includes: Cylinder head, Gear Drive & Bell housing dowels. (kit)

11B-1002-L

481-X Block Dowel Pin Kit. Includes: Cyl Head, Gear Drive & 2.5" oal Long Bell Housing dowels. (kit)

11B-1003-III

481-X Stg III Block Oil Galley Plug Kit. Includes 6ea #5 + 3ea #7 AN plugs. (Stage III 481-X Billet blocks only)(kit)

11B-1004-III

481-X Stage III Oil Restrictor Kit. Includes 2ea .045", .063" + .090" restrictors. 5/16-18 brass set screws. (for 481-X Stage III blocks only)(kit)

 

 

 

481-X Block Hardware

11Z-1005

1/4 x 1-1/4" Studs, Course/Fine, Gold irridited. (each)

11Z-1006 5/16 x 1.625" Oil Pan Studs. Long studs for billet rail oil pans. (each)

11Z-1007

5/16 x 1.375" 481- X Oil Pan Studs. Short studs for std oil pans. (each)

11Z-1056-CA625-B

Custom Age 625 Main Studs REV B: 5/8 x 9/16 x 6.3250" OAL, with External hex. Optional for TFX & 5.3 V-8. Net price, no discount. (each)

11Z-1056-OS

Oversize H-11 Tool Steel Main Studs: 5/8 STI x 9/16 x 6.00" OAL, for TFX & 481-X repairs. Tap holes with a 5/8-11 "STI" tap aka Helicoil tap. (each)

11Z-2005

3/8" 12 point Nut. (each)

11Z-2008-ARP

1/2-20 12pt x 9/16" Wrench area Nut, ARP. (each)

11Z-2010

1/4 -28 12 Pt. Nut, Black Oxide, Non-Locking. (each)

11Z-2011

5/16-24 6 Pt. x 1/2" Wrench Area Nut - No Serrations, Oil Pan Nut for TFX and 481-X. (each)

11Z-2108

1/2 -13 x 3- 1/4" Hex Head Side Bolt, Coarse thread, for 481- X only. (each)

11Z-2200-04

1/4 AN Washer, Gold. (each)

11Z-2212-NC-A1

9/16" HD Washer, A1, No ID Chamfer, 1.00" OD.(each)

11Z-2213

1/2 Side Bolt Washer Insert / Hat washer: .940" flange OD x .628" press dia. x .521" ID, for TFX & 481X block side bolts only. (not for cyl heads)(each)

11Z-2305

1/4 - 20 x 1/2" Button head cap screw. (each)

11Z-2312

5/16 -18 x 1/4" Socket Set Screw, TFX 92, 96 & 2000: use for #2 side oil galley to block off at deck surface. (each)

11Z-2405

1/4 -28 x 1/2" Socket Set Screw, Cup point. (each)

11Z-3013

1/8 Level Seal Pipe Plug. (each)

11Z-3014

1/4 Level Seal Pipe Plug. (each)

11Z-3014-050-P

1/4 Level Seal Pipe Plug, Drilled with .050" hole, and Pointed on threaded end. Used for 481-X #1 Bank Front Lifter oil galley plug. (each)

11Z-3014-100

1/4 Level Seal Pipe Plug, Drilled with .100" hole. Used for 481-X #2 Bank Lifter oil galley restrictor. (each)

11Z-3015

3/8 Level Seal Pipe Plug. (each)

11Z-3010

#5 AN Plug, Button head, with O-ring, 1/2-20 thread. (each)

11Z-3011

#7 AN Plug, Button head, with O-ring, 5/8-18 thread. (each)

11Z-3109

481-X Std Cam Plug, also TFX w/ Optional 60mm #5 cam bearing. 2.460" OD. (Does not include #11Z-5020 O-ring or #11Z-4106 Snap ring)(each)

11Z-3109-65

481-X Cam Plug, Optional 65mm cam brgs: 2.834" OD. Includes O-ring. (each)

11Z-3114

Lifter Bore Repair Sleeve for 1" or 1-1/16" lifters,   Std O.D. - Aluminum: 1.227" Std O.D. x 1.550" Long x .875" Rough I.D. (each)

11Z-3114-010

Lifter Bore Repair Sleeve for 1" + 1-1/16" Lifters.   +.010" O.S. - Aluminum: 1.237" O.D. x 1.550" Long x .875" Rough I.D. (each)

11Z-3115

Lifter Bore Repair Sleeve for .904" Lifters, Std O.D. -   Aluminum: 1.227" Std O.D. x 1.550" Long x .780" Rough I.D. (each)

11Z-3115-010

Lifter Bore Repair Sleeve for .904" Lifters,   +.010" O.S. - Aluminum: 1.237" O.D. x 1.550" Long x .780" Rough I.D. (each)

11Z-3200-904-B

Lifter Bushing: .904" I.D. Plain style, 1.064" OD x .904" I.D. x 1.700" OAL, Bronze. (each)

11Z-3200-937-B

Lifter Bushing: .937" I.D. Plain style, Short. 1.064" O.D. x .904" I.D. x 1.700" OAL, Bronze. (each)

11Z-3200-937-K-B

Lifter Bushing: .937" Keyway style, with oil holes for 481-X. 1.064" O.D. x .936" I.D. x 2.070" OAL, Bronze. (each)

11Z-3200-937-K-B-002

O.S. Lifter Bushing: .937" Keyway style, 1.066" O.D. x .936" I.D. x 2.700" OAL, Bronze. (+.002" OS)(each)

11Z-3200-937-K-B-030

O.S. Lifter Bushing: .937" Keyway style, 1.095" O.D. x .936" I.D. x 2.700" OAL, Bronze. (+.030" OS)(each)

11Z-3201-937-K-B

Lifter Bushing: .937" Keyway style, with O.D. groove + Jesel style oil holes for 481-X. 1.064" O.D. x .936" I.D. x 2.070" OAL, Bronze. (each)

11Z-3209-937-B

Lifter Bushing: .937" I.D. Plain style, Long. 1.064" O.D. x .904" I.D. x 1.900" OAL, Bronze. (each)

11Z-4051

TFX & 481-X Mag drive "Tower" Bushing. (each)

11Z-4106

N5000 -237 Snap Ring, TFX & 481-X Cam Plugs, also used for 481-X Std #5 Cam brg. (each)

11Z-4107

N5000-275 Snap Ring, 65mm Cam Plug, 481-X with optional 65mm Babbit Cam Bearings. (each)

11Z-4203

3/16 x 1-1/8" Spring Dowel. (each)

11Z-4206

5/16 x 3/4" Steel Dowel Pins. (each)

11Z-4207

.621" x 1-1/2" Bell Housing Dowel, for 481-X. (each)

11Z-4207-2500

.621" x 2-1/2" oal Bell Housing Dowel, Optional Long B.H. Dowel pins for 481-X. (each)

11Z-4216

481-X Cylinder Head Ring Dowel: .635 OD x .730" OAL, use 4 per engine. (each)

11Z-5009

481-X Oil Pump Adapter Plate. Does not include bolts or O-ring. .750" thick for Stg I+ II 481-X Blocks only. (each)

11Z-2110

3/8 -16 x 1.00" Socket head cap screw. (each)

11Z-5009-III

481-X III Oil Pump Adapter Plate. Includes: bolts, washers + o-rings. 1.730" thick for Stg III 481-X blocks only. (each)

11Z-5010-III-10

481-X III Oil Inlet Plate, with -10 ORB thread. Includes: bolts, washers + o-rings. Stg III 481-X blocks only. (each)

11Z-2120-100

Bolt: 5/16-18 x 1.00" 12pt. (each)

11Z-2200-05

5/16 AN Washer, Gold. (each)

11Z-5015-908

O-Ring: #908, .087" x .644" I.D. x .818" O.D. (each)

11Z-5013-1pr

Side Seal, Rear main cap on TFX, 481-X & Rodeck 392. (sold as pair)

11Z-5013-6pk

Side Seals, Rear Main Cap: TFX, 481-X & Rodeck 392, "6 Pack". (sold in 6 pairs)

11Z-5013-24pk

Side Seals, Rear Main Cap: TFX, 481-X & Rodeck 392, "24 Pack". (sold in 24 pairs)

11Z-5020

-140 Cam Plug O-Ring, used for 481-X Std cam plug & TFX 60mm Cam Brg conversion cam plug. 2.437" O.D. x .103" dia. (each)

11Z-5020-146

-146 Cam Plug O-Ring, use for 5.3 V-8 + V-6 Cam plugs, also 481-X Cam plug w/ 65mm Cam brg conversion. 2.812" O.D. x .103" dia. (each)

11Z-5022

-211 O-Ring: 481- X Oil Pump Adapter Plate. 1.062" OD x .139" dia. (each)

 

 

 

481-X Front Crank Thrust Bearings

11B-700-75-PLR

481-X Front Thrust Bearing Housing, steel, for 75mm x 100mm bearing. (housing only, no inner ring, brg or hardware)(each)

11B-700-75-PLR-A-ASY

481-X Front Thrust Bearing Assy, Aluminum. Includes: Aluminum Housing, Inner Ring, Brg Assy + Fasteners.(aluminum housing)(each)

11B-700-75-PLR-ALUM

481-X Front Thrust Bearing Housing, 7075 aluminum. (housing only, no inner ring, brg or hardware)(each)

11B-700-75-PLR-ASSY

481-X Front Thrust Bearing Assy, Steel. Includes: Steel Housing, Inner Ring, 75mm x 100mm Brg Assy + Fasteners.(steel housing)(each)

11B-710-75-HT

481-X Front Thrust Bearing Locating Ring, 75mm ID bearing, H.T. Steel. 2.100" ID x 3.803" OD x .448" thick. (Ring w/ 3 set screws)(each)

11B-720-75-100-BRG

Thrust Bearing, 75mm x 100mm x 4mm (2.953" x 3.937" x .157") (each)

11B-730-75-100-WSHR

Thrust Washer, 75mm x 100mm x 1mm (2.953" x 3.937" x .0394") (each)

00Z-017

3/8" 12 Point Nut, Black oxide. (each)

00Z-080-06

3/8 AN Washer, Gold. (each)

00Z-070

3/8" Superwasher, Gold. (each)

RCD-353016-20

3/8" x 1.25" C-F Stud (each)

00Z-030-0750

3/8-16 x .750" 12pt Bolt, Gold. (each)

00Z-030-1000

3/8-16 x 1.00" 12pt Bolt, Gold. (each)